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Madison, Mississippi 39130
DESCRIPTION OF SAMPLE

Series; Lock Assembly

Part No. 10-018-101

Part No. 10-018-102

PROJECT: Client Use

Model Designation:

Base Extrusion:
Slide Bolt:

Handle: Part No. 10-018-103

Cross Bar: Part No. 10-018-104 ) B

Cap: Part No. 10-018-105 i )

Cap Mirrored: Part No. 10-018-106

Plate/Striker: Part No. 10-018-107 T
W;s_];er/Bumper: o Part No. 10-018-108 - -

Samples A-1, A-2 and A-3

on the exterior and
thumb turn on the
interior

Hardware
[Quantity Description Distance Location " |[Method of Attachment
One surface mount metallic 39 172" from lockstile (2) 10 by 3/4" SM
dead bolt, key operated bottom thread cutting screw

and (2) 10-32 by 2 1/2
OH MS

One

surface mount metallic
handle

33 1/2" from
bottom

hinge stile

(2) 10 by 3/4" SM
thread cutting screw
and (2) 8-32 by 1 1/4"
PH MS

TED FOR THE EXCLUSIVE USE OF THE (
RODUCTS. PUBLICATION OF STATEMENT

IS ONLY TO THE SAMPLE TESTED AND IS NOT NE
R OF ANY OF OUR SEALS OA |

OUR REPORTS, O

RILY INDICATIVE OF THE QUA
QUT OUR EXPRESS PERM

TIES OF APPARENTLY
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Hardware (Continued)
[Quantity Deseription Distance Location ~ |[Method of Attachment
Two surface mount metallic 34 3/16" and 39 |right frame jamb - (é)_ 10b§3/4"_SM
strike plate 1/2" from thread cutting screw
bottom
‘Three  |surface mount metallic 9—_1732_'_', 40 1/4"  |hinge stile frame (3) 8 by 212"
butt hinges and 90 5/8" wood screw and panel
from bottom (3) 10 by 1 1/4" FH SMS

Door Information

The lock assembly was installed in an Opaque Steel Door measuring 37 1/2" by 80 1/2" high manufactured by
Jeld-Wen NOA No. 08-1015.05. The door panel measured 35 5/8" by 79" high. The RAM lock was located 41" from
bottom.

Sample Installation

Sample was tested in a 2" by 12" wood test buck. The frame was installed using a single row of No. 14 by 3"
flat head wood screws.

Sample: A-1 Temperature: 74.3°F Barometric Reading: 30.74 inches Hg
Title of Test Pressure Notes
1/2 Structural Load Test Positive Load 45.0 psf
Results Passed
Sample: A-1 Temperature: 74.3°F Barometric Reading: 30.74 inches Hg
Title of Test Pressure Notes
*1/2 Structural Load Test Negative Load 45.0 psf -
Results Passed
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Sample: A-1 Temperature: 74.3°F Barometric Reading: 30.74 inches Hg
Title of Test o Pressure I Notes
" Design Load Test Positive Load 60.0 psf I Passed

Reading#f Deflection Permanent Set Results ‘Add. Info
1 nfa n/a Passed
Sample: A-1 I Temperature: 74.3°F Barometric Reading: 30.74 inches Hg
Title of Test Pressure Notes
Design Load Test Negative Load 60.0 psf Passed

It
1

vles
N

Reading#

Deflection

Permanent Set

Results

Add. Info

1

n/a

n/a

Passed
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Sample: A-1 Temperature: 74.3°F l Barometric Reading:  30.74 inches Hg
Title of Test Pressure Notes
Uniform Structural Test Positive Load 90.0 psf Passed

" —

i
il

Reading# Deflection ~ Permanent Set

" Results | Add. Info

1 n/a n/a

Passed

Sample: A-1 I Temperature:

74.3°F

Barometric Reading: 30.74 inches Hg

Title of Test Pressure Notes
Uniform Structural Test Negative Load 90.0 psf Passed
-y
L0
Reading# Deflection Permanent Set Results Add. Info
1 n/a n/a Passed
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Sample: A-1 Temperature: 70.7°F Barometric Reading: 30.68inches Hg
~ TitleofTest | Notes - -
~ Large Missile Impact Test
~ Missile Weight Missile
925 pounds 2" by 4" by 92" long -
L]
Impact Speed ~ Orientation Results ~ Add. Info
1 49.6 fi/sec 2.904° Passed
Sample: A-1 Temperature: 70.7°F Barometric Reading: 30.68inches Hg
Title of Test Positive Pressure Notes
Cyclic Wind Load Test 60.0 psf
Range Cycle Measured Reading# Deflection Permanent Set Results
0.2-0.5 3500 1.0 sec 1 n/a n/a - Passed
0.0-0.6 300 1.0 sec
0.5-0.8 600 1.0 sec
03-1.0 100 1.0 sec
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Sample: A-1 I Temperature: 71.2°F I Barometric Reading: 30.68 inches Hg
~ Titleof Test - - Negativé Pressure i Notes
“Cyclic Wind Load Test 60.0 psf
L]

Range ~ Cycle | Measured | Reading# Deflection | Permanent Set 7]7 Results
03-1.0 50 1.0 sec 1 n/a n/a I Passed
0.5-0.8 1050 1.0 sec T o
0.0-0.6 50 1.0 sec
0.2-0.5 3350 1.0 sec

Sample: A-2 Temperature: 75.2°F Barometric Reading: 30.71inches Hg
Title of Test Notes

Large Missile Impact Test
Missile Weight Missile

9.0 pounds 2" by 4" by 92" long

C10]
o Iﬁpact Speed Orientation Results Add. Info

1 49.0 ft/sec 1.718° Passed
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70.3°F

Sample: A-2 Temperature:
~ Titleof Test

Barometric Reading: 30.25inches Hg

&yéli(:_ Wind Load Test

Positive Pressure

~ Notes

©60.0 psf

Range Cycle Measured Reading# Deflection Permanent Set Results
©0.2-05 3500 1.0 sec I n/a n/a Passed
©00-06 | 300 1.0sec | S o N -
©0.5-08 600 1.0 sec

03-1.0 100 1.0 sec

Sample: A-2 Temperature: 70.6°F Barometric Reading: 30.25 inches Hg
Title of Test Negative Pressure Notes
~ Cyclic Wind Load Test 60.0 psf N S

LI
D@g
1

Range Cycle Measured Reading# Deflection Permanent Set Results

0.3-1.0 50 1.0 sec | n/a n/a Passed

0.5-0.8 1050 1.0 sec

0.0-0.6 50 1.0 sec

0.2-0.5 3350 1.0 sec




Report Date: 11/15/2010

Completion Date: 11/12/2010

Expiration Date: 11/12/2014

File Number: 10-735

Page: 8

Lab. Number: 6382
OFFICIAL TEST REPORT Project Number: 10-2551

Sample: A-3 I Temperature: 73.4°F 30.62inches Hg

Barometric Reading:
Title of Test Notes -

Large Missile Impact Test
Missile Weight Missile
. 2" by 4" by 92" long

9.0 pouﬁds

It
1]

—

C—

Impact Speed Orientation Results Add. Info
1 49.2 ft/sec 2.577° Passed
Sample: A-3 Temperature: 71.6°F Barometric Reading: 30.68inches Hg
Title of Test Positive Pressure Notes
Cyclic Wind Load Test 60.0 psf

i
|

L 110

Range Cycle Measured Reading# Deflection Permanent Set Results
0.2-05 3500 1.0 sec 1 n/a n/a * Passed
0.0-0.6 300 1.0 sec
0.5-0.8 600 1.0 sec
0.3-1.0 100 1.0 sec
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Sample: A-3

Temperature: 71.6°F

Barometric Reading:

30.68 inches Hg

" Title of Test | - Nééa_live Pressure | Notes
Cyclic Wind Load Test | 60.0 psf | e
HiR'aingei . “Cycle | Measured ﬁReadring#_ | Deflection ~ Permanent Set | Results
C03-1.0 50 1.0 sec 1 n/a n/a ~ Passed
0.5-08 | 1050 | 1.0sec ik ) a
0.0-0.6 50 1.0 sec
0.2-0.5 3350 1.0 sec
Revision Description Author Effective Date
0 Initial Release Mr. Jose Sanchez 11/15/2010

Notes

* designates measurements by laboratory
** as per manufacturer

Drawings referenced in this document are an integral part of this report, therefore, are required when
distributing this test report. Test results obtained represent the actual value of the tested specimens and do
not constitute opinion, endorsement or certification by this laboratory,

This test report is considered the exclusive property of the client named herein and is applicable to the
sample tested. This report may not be reproduced without the approval of Fenestration Testing Laboratory,

Inc.

At conclusion of above tests, there was no apparent damage to the RAM lock. Test specimens were covered with
1.5 mil plastic sheeting to seal from air leakage when load test were performed, however this had no effect on

above results.
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Remarks

Representative samples of the test specimens, detailed drawings and test report will be retained by
Fenestration Testing Laboratory for a period of four years from the original test date.

This product was tested in accordance with the ASTM E330-02, ASTM E1996-05, and ASTM E1886-05 with no
deviations.

Testing was conducted as per instructions received from your company representative.

Witnessed by: FENESTRATION TESTING LABORATORY, INC,
Mr. Murat Kizikli, P.E.

Michael Van Velkinburgh, The Fortress Group 76@: i

Technicians: Mr. Manny Sanchez
Mr. Jose Sanchez Chief Executive Officer
Mr. Brian Moss
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ITEM NO. PART NUMBER DESCRIPTION Cross Bar/QTY.

v 101 10-018-101 Base Exfrusion 1

7302 [10-018-102 slide Bolt 2

.~ 103 [10-018-103 Handle 1

104 [10-018-104 Cross Bar 1

CAP HIDDEN H /105  |10-018-105 Cap ]

IN THIS VIEW ==  A06 10-018-106 Cap Mirrored 1

1 07 [10-018-107 Plate, Striker 1

7108 10-018-108 Washer, Bumper 2
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